# VASP Urinary Tract Infections – Inpatient Management

This guidance document is meant to provide general recommendations and does not supersede clinical decision making.

### I. Diagnosis



#### Interpretation of Urinalysis and Urine Culture

- Neither a UA nor urine culture are diagnostic for a UTI.
- Bacteria can represent asymptomatic bacteriuria, colonization, or infection.
- Pyuria is evidence of genitourinary tract inflammation and is often present with catheter use and asymptomatic bacteriuria; pyuria is not an indication for treatment.
- Squamous cells on the urinalysis suggest contamination and therefore the urine culture results may not be accurate.
- Leukocyte esterase indicates WBCs in the urine and is NOT diagnostic for a UTI.
- Nitrite indicates the presence of bacteria and is NOT diagnostic for a UTI.
- *S. aureus* in the urine is concerning for disseminated infection; blood cultures should be drawn due to high risk for *S. aureus* bacteremia.
- Candida in the urine usually represents colonization and does not need treatment if there are no signs/symptoms of a UTI.

#### **Key Points**

- UA with reflex urine culture should only be obtained when there is significant suspicion for a UTI <u>based on patient symptoms.</u>
- Neither a UA (including pyuria) nor urine culture (including multi-drug resistant organisms) are diagnostic for a UTI.
- UA with reflex urine culture is NOT recommended automatically in the workup of fever or sepsis.
- For patients with indwelling catheters, urine should be collected AFTER replacement of the catheter; do not draw cultures from urine drainage bag.
- At VUMC, urine cultures are available only upon reflex of UA with ≥5 WBC unless the patient meets one of the following exclusion criteria: <25 months of age, currently pregnant, complex urologic history at high risk for UTI, neutropenic (ANC <100 or total WBC <500).</li>

## II. Treatment

Clinical Syndrome	Treatment	Comments
Asymptomatic Bacteriuria (ASB) ASB should not be treated (see exceptions listed), regardless of pyuria or isolation of bacteria on urine culture (including resistant organisms)	<ul> <li>Treatment should be adjusted based on culture and susceptibilities (including recent previous cultures).</li> <li>Treatment is recommended in pregnancy, prior to urologic procedures, and in kidney transplant recipients within 30 days.</li> <li><u>Pregnancy</u> <ul> <li>1<sup>st</sup> line (regardless of trimester)</li> <li>Amoxicillin 500 mg PO TID or 875 mg PO BID x 5-7 days (if susceptibility confirmed)</li> <li>Cephalexin 500 mg PO BID-QID x 5-7 days</li> </ul> </li> <li>2<sup>nd</sup> line         <ul> <li>Nitrofurantoin monohydrate 100 mg PO BID (if CrCl &gt;30 mL/min) x 5 days</li> <li>TMP/SMX 1 DS tablet (800/160 mg) PO BID x 3 days (if susceptibility confirmed)</li> <li>Fosfomycin 3 g PO x 1 (for <i>E. coli</i> and <i>E. faecalis</i> ONLY)</li> </ul> </li> </ul>	<ul> <li>Nitrofurantoin is typically avoided in the first trimester.</li> <li>TMP/SMX is typically avoided in the first trimester and after 32 weeks.</li> <li>Urologic procedures require ≤24 hours of prophylaxis.</li> <li>Fosfomycin is restricted to ID approval.</li> <li>Nitrofurantoin should only be used for <i>E. coli</i> and susceptible grampositive organisms.</li> <li>Adjust doses based on renal function.</li> </ul>
Uncomplicated Cystitis (otherwise healthy, nonpregnant women without obstruction, catheter, fever, or flank pain)	<ul> <li>Treatment should be adjusted based on culture and susceptibilities (including recent previous cultures).</li> <li><u>Empiric</u> <ul> <li>Nitrofurantoin monohydrate 100 mg PO BID (if CrCl &gt;30 mL/min) x 5 days</li> <li>Cephalexin 500 mg PO BID x 5-7 days</li> <li>Amoxicillin-clavulanate 875/125 mg PO BID x 5-7 days</li> <li>TMP/SMX 1 DS tablet (800/160 mg) PO BID x 3 days (if susceptibility confirmed)</li> <li>IV (if patient cannot take PO meds): Ceftriaxone 1-2g IV daily x 3 days</li> </ul> </li> <li><u>Alternatives</u> <ul> <li>Amoxicillin 500 mg PO BID x 3 days or levofloxacin 250 mg PO daily x 3 days (if susceptibility confirmed)</li> <li>Ciprofloxacin 250 mg PO BID x 3 days or levofloxacin 250 mg PO daily x 3 days (if susceptibility confirmed)</li> <li>Fosfomycin 3g PO x 1 (for <i>E. coli</i> and <i>E. faecalis</i> ONLY)</li> </ul> </li> <li>Transition from IV to PO should be considered for patients who meet the following criteria: able to tolerate enteral medications, signs of clinical improvement (defervesced, afebrile, down-trending WBC, etc.)</li> <li>Days of IV therapy count towards overall treatment duration.</li> </ul>	<ul> <li>Fluoroquinolones should be reserved for more serious infections than uncomplicated cystitis, and only after susceptibility results are confirmed given high rates of resistance.</li> <li>Fosfomycin is restricted to ID approval.</li> <li>Nitrofurantoin should only be used for E. coli and susceptible gram- positive organisms.</li> <li>Adjust doses based on renal function.</li> </ul>
Complicated Cystitis Without Sepsis or Bacteremia (Urinary catheter present or removed within the last 48 hours, urologic abnormality, recent instrumentation, obstruction)	<ul> <li>Treatment should be adjusted based on culture and susceptibilities (including recent previous cultures).</li> <li><u>Empiric</u> <ul> <li>Oral</li> <li>Nitrofurantoin monohydrate 100 mg PO BID (if CrCl &gt;30 mL/min) x 7 days</li> <li>Cephalexin 500 mg PO QID x 7 days</li> </ul> </li> <li>IV (if patient cannot take PO meds): Ceftriaxone 1-2g IV daily x 3 days</li> </ul> <li><u>Alternatives</u> <ul> <li>Amoxicillin-clavulanate 875/125 mg PO BID x 7 days</li> <li>TMP/SMX 1 DS tablet PO (800/160 mg) BID x 7 days (if susceptibility confirmed)</li> <li>Amoxicillin 500 mg PO TID or 875 mg PO BID x 7 days (if susceptibility confirmed)</li> <li>Ciprofloxacin 500 mg PO BID x 5 days or levofloxacin 750 mg PO daily x 5 days (if susceptibility confirmed)</li> <li>Fosfomycin 3g PO every 48 hours x 3 doses (for <i>E. coli</i> and <i>E. faecalis</i> ONLY)</li> </ul> </li> <li>Transition from IV to PO should be considered for patients who meet the following criteria: able to tolerate enteral medications, signs of clinical improvement (defervesced, afebrile, down-trending WBC, etc.)</li> <li>Days of IV therapy count towards overall treatment duration.</li>	<ul> <li>Fluoroquinolones are not first-line due to increasing rates of <i>E. coli</i> resistance and high propensity for collateral damage.</li> <li>Fosfomycin is restricted to ID approval.</li> <li>Nitrofurantoin should only be used for E. coli and susceptible grampositive organisms.</li> <li>Adjust doses based on renal function.</li> </ul>

Complicated UTI with Sepsis or Bacteremia, Pyelonephritis (includes upper tract infection)	I reatment should be adjusted based on culture and susceptibilities (including recent	• If there is concern for
	previous cultures).	Enterococcus spp.
		piperacillin-tazobactam
	Empiric Therapy	is the preferred empiric
	Ceftriaxone 2g IV daily	agent.
	• Critically ill: piperacillin-tazobactam 4.5g IV x 1 followed by 3.375g IV Q8h or	MRSA coverage is NOT
	cefepime 2g IV a8h	usually indicated unless
		the patient has a history
	Step down to PO agent based on susceptibilities:	of MRSA UTI or has
	Without Bacteremia	recent procedure or
	<ul> <li>Ciprofloxacin 500 mg PO BID or Levofloxacin 750 mg PO daily x 7 days</li> </ul>	instrumentation
	total	Fluoroquinolones are not
	$\sim$ TMP/SMX 8-10 mg/kg/day TMP PO divided every 6-12 hours x 7 days	recommended for
	total	ompiris therapy due to
	Oral bata lastams v 10.14 days total	increasing rates of E coli
	With Bacteremia	resistance.
	<ul> <li>O High dose cephalexin 1g PO QID x 7 days total (only if cefazolin MIC ≤2)</li> </ul>	<ul> <li>This guidance does NOT</li> </ul>
	<ul> <li>Ciprofloxacin 500 mg PO BID or Levofloxacin 750 mg PO daily x 7 days</li> </ul>	include treatment for
	total	prostatitis or perinephric
	<ul> <li>TMP/SMX 8-10 mg/kg/day TMP PO divided every 6-12 hours x 7 days</li> </ul>	abscess; please consult
	total	ID for assistance if
		needed.
	If IV is continued for the entire course, duration should be limited to 7 days total.	• Day 1 (of 7) is the first
		day of active antibiotic
	Transition from IV to PO should be considered for patients who meet the following	therapy.
	criteria: able to tolerate enteral medications and signs of clinical improvement	<ul> <li>Adjust doses based on</li> </ul>
	(defervesced, afebrile, down-trending WBC, etc.)	renal function.
	• Days of IV therapy count towards overall treatment duration.	

#### **References**

- 1. Nicolle LE, Gupta K, Bradley SF, et al. Clinical Practice Guideline for the Management of Asymptomatic Bacteriuria: 2019 Update by the Infectious Diseases Society of America. *Clin Infect Dis.* 2019;68(10):e83-e110. doi:10.1093/cid/ciy1121
- Gupta K, Hooton TM, Naber KG, et al. International clinical practice guidelines for the treatment of acute uncomplicated cystitis and pyelonephritis in women: A 2010 update by the Infectious Diseases Society of America and the European Society for Microbiology and Infectious Diseases. *Clin Infect Dis.* 2011;52(5):e103-e120. doi:10.1093/cid/ciq257
- 3. Claeys KC, Trautner BW, Leekha S, et al. Optimal Urine Culture Diagnostic Stewardship Practice-Results from an Expert Modified-Delphi Procedure. *Clin Infect Dis.* 2022;75(3):382-389. doi:10.1093/cid/ciab987
- Hooton TM, Bradley SF, Cardenas DD, et al. Diagnosis, prevention, and treatment of catheter-associated urinary tract infection in adults: 2009 International Clinical Practice Guidelines from the Infectious Diseases Society of America. *Clin Infect Dis.* 2010;50(5):625-663. doi:10.1086/650482
- 5. Yetsko A, Draper HM, Eid K, et al. Two times versus four times daily cephalexin dosing for the treatment of uncomplicated urinary tract infections in females. *Open Forum Infectious Diseases*. 2023. doi:10.1093/ofid/ofad430
- 6. Heil EL, Bork JT, Abbo LM, et al. Optimizing the Management of Uncomplicated Gram-Negative Bloodstream Infections: Consensus Guidance Using a Modified Delphi Process. *Open Forum Infect Dis.* 2021;8(10):ofab434. Published 2021 Oct 11. doi:10.1093/ofid/ofab434
- Huttner A, Kowalczyk A, Turjeman A, et al. Effect of 5-Day Nitrofurantoin vs Single-Dose Fosfomycin on Clinical Resolution of Uncomplicated Lower Urinary Tract Infection in Women: A Randomized Clinical Trial. JAMA. 2018;319(17):1781-1789. doi:10.1001/jama.2018.3627
- 8. Drekonja DM, Trautner B, Amundson C, Kuskowski M, Johnson JR. Effect of 7 vs 14 Days of Antibiotic Therapy on Resolution of Symptoms Among Afebrile Men With Urinary Tract Infection: A Randomized Clinical Trial. *JAMA*. 2021;326(4):324-331. doi:10.1001/jama.2021.9899
- 9. Yahav D, Franceschini E, Koppel F, et al. Seven Versus 14 Days of Antibiotic Therapy for Uncomplicated Gram-negative Bacteremia: A Noninferiority Randomized Controlled Trial. *Clin Infect Dis*. 2019;69(7):1091-1098. doi:10.1093/cid/ciy1054
- von Dach E, Albrich WC, Brunel AS, et al. Effect of C-Reactive Protein-Guided Antibiotic Treatment Duration, 7-Day Treatment, or 14-Day Treatment on 30-Day Clinical Failure Rate in Patients With Uncomplicated Gram-Negative Bacteremia: A Randomized Clinical Trial. JAMA. 2020;323(21):2160-2169. doi:10.1001/jama.2020.6348
- Chotiprasitsakul D, Han JH, Cosgrove SE, et al. Comparing the Outcomes of Adults With Enterobacteriaceae Bacteremia Receiving Short-Course Versus Prolonged-Course Antibiotic Therapy in a Multicenter, Propensity Score-Matched Cohort. *Clin Infect Dis*. 2018;66(2):172-177. doi:10.1093/cid/cix767
- 12. Gupta K, Hooton TM, Roberts PL, Stamm WE. Short-course nitrofurantoin for the treatment of acute uncomplicated cystitis in women. *Arch Intern Med*. 2007;167(20):2207-2212. doi:10.1001/archinte.167.20.2207

- 13. Sandberg T, Skoog G, Hermansson AB, et al. Ciprofloxacin for 7 days versus 14 days in women with acute pyelonephritis: a randomised, open-label and double-blind, placebo-controlled, non-inferiority trial. *Lancet*. 2012;380(9840):484-490. doi:10.1016/S0140-6736(12)60608-4
- 14. Dinh A, Davido B, Etienne M, et al. Is 5 days of oral fluoroquinolone enough for acute uncomplicated pyelonephritis? The DTP randomized trial. *Eur J Clin Microbiol Infect Dis.* 2017;36(8):1443-1448. doi:10.1007/s10096-017-2951-6
- 15. Tamma PD, Aitken SL, Bonomo RA, Mathers AJ, van Duin D, Clancy CJ. Infectious Diseases Society of America 2023 Guidance on the Treatment of Antimicrobial Resistant Gram-Negative Infections [published online ahead of print, 2023 Jul 18]. *Clin Infect Dis*. 2023;ciad428. doi:10.1093/cid/ciad428
- Punjabi C, Tien V, Meng L, Deresinski S, Holubar M. Oral Fluoroquinolone or Trimethoprim-sulfamethoxazole vs. ß-lactams as Step-Down Therapy for Enterobacteriaceae Bacteremia: Systematic Review and Meta-analysis [published online ahead of print, 2019 Aug 14]. Open Forum Infect Dis. 2019;6(10):ofz364. doi:10.1093/ofid/ofz364
- Sutton JD, Stevens VW, Chang NN, Khader K, Timbrook TT, Spivak ES. Oral β-Lactam Antibiotics vs Fluoroquinolones or Trimethoprim-Sulfamethoxazole for Definitive Treatment of Enterobacterales Bacteremia From a Urine Source. JAMA Netw Open. 2020;3(10):e2020166. Published 2020 Oct 1. doi:10.1001/jamanetworkopen.2020.20166
- Tamma PD, Conley AT, Cosgrove SE, et al. Association of 30-Day Mortality With Oral Step-Down vs Continued Intravenous Therapy in Patients Hospitalized With Enterobacteriaceae Bacteremia [published correction appears in JAMA Intern Med. 2019 Nov 1;179(11):1607]. JAMA Intern Med. 2019;179(3):316-323. doi:10.1001/jamainternmed.2018.6226
- 19. Elajouz B, Dumkow LE, Worden LJ, VanLangen KM, Jameson AP. Three-day ceftriaxone versus longer durations of therapy for inpatient treatment of uncomplicated urinary tract infection. *Antimicrob Steward Healthc Epidemiol*. 2022;2(1):e171. Published 2022 Oct 21. doi:10.1017/ash.2022.317
- Eliakim-Raz N, Yahav D, Paul M, Leibovici L. Duration of antibiotic treatment for acute pyelonephritis and septic urinary tract infection-- 7 days or less versus longer treatment: systematic review and meta-analysis of randomized controlled trials. J Antimicrob Chemother. 2013;68(10):2183-2191. doi:10.1093/jac/dkt177
- 21. Peterson J et al. A double-blind, randomized comparison of levofloxacin 750 mg once-daily for five days with ciprofloxacin 400/500 mg twice-daily for 10 days for the treatment of complicated urinary tract infections and acute pyelonephritis. Urology. 2008;71(1):17–22.
- Sandberg T, Skoog G, Hermansson AB, et al. Ciprofloxacin for 7 days versus 14 days in women with acute pyelonephritis: a randomised, open-label and double-blind, placebo-controlled, non-inferiority trial. *Lancet*. 2012;380(9840):484-490. doi:10.1016/S0140-6736(12)60608-4